Parts
Manual

5200 Series
Hvdrostatic
Drive

12.5 HP HYDROSTATIC TRACTOR
MFG. NO. 1681234
MFG. NO. 1691235
MFG. NO. 1691473

18 HP HYDROSTATIC TRACTOR
MFG. NO. 1631032
MFG, NO. 1691033
MFG. NO. 1691362

36" ROTARY MOWER
MFG. ND. 1690539
MFG. NO. 1691421

42" ROTARY MOWER
MFG. NO. 1630708
MFG. NO. 1691423

Rev. 3/1984 48" ROTARY MOWER
MFG. NO. 1680703

TEF=400-3093—-03-L T-5 MFG. NOQ. 1691425

Simplicily




Product tdentification:

When ordering parts, Reep your products serial number and manufacturer's numberin mind, Variations may oceurin
@ part between early and later made} products, causing the product seraf number to be listed inthe Farts description
whenever these variations oceur, :

Record your 1.D. numbers here for quick, future reference.
Product Mfg. Na. : SN Mower Mig. No. .. SN
Atiention:

parts drawings.

CRITICAL and MAJOR notatons point ut important facts orinstructions which relate to persanal safety and proper
maching operation. Any CRITICAL notation which may appear in this book, pinpoints characteristics which, if
hot properly followed, can create a safety hazard. Any MAJOR notation which may appearin this book, marks
characteristics which, if not properly followed, may result in operating failure, shortened product life, or greatly
reduced guality of the unit,

For vour convenience, assembly notes are Inciuded in pPans drawings to assist In repair and assemily of unft.

NOTE: Specifications may change without notice.

SIMPLICITY PRODUCTS FOR THE PROPER CARE OF EQUIPMENT
These genuine Simplicity products will help the ownar extend the life of his equipment.

QILS & ADDITIVES.

Daukbers
Special Worm Gear {Ratizcul) OR for use in all tillers and Spray Cans Quarts 12/Ctn.

snowthrowers with worm gear auger drive. Required for
protection of brass gears and mating parts. Case of 12 Quarts, “Simplieity Orange - 103262 | 1885037 1685520 - Mixed

Part #1685106, individual Quarts 118065 (12 cans/ 18851749} - {8 5imp. Orange,
€ White)

Multi-Purpose Hydraulic/Transmission Ol W use in most

tydraulle applications, ang hydrostatic and gear “Classic Qrange - 1635558 1685560 1685562 - Mixad

transmissions. Specific Eimplicity applications: All hydro— {12 cans/1635555) {6 Classic Orange,

Static transmissions, all bevei gear cases, all Brozdmoor, E&-White)

Landiord, Sovereign, 4000, 5000, 7000 ransmissions (except - .

Peerless Gear Transmissions}. (Not usad in SunStar tracter | White 105049 1685052 | 1685562 - Mixed

transmission.) Case of 12 Quarts, Part #1685516, 2% Gallon {12 cans/1685178) E‘EE:?IE:}'“ Orange.

T |

Container, Part #1685534. 1685520 - Mixad

2-Cycle Engine O, 2 presivum lubricant for all 2-cvele air- (&-5imp. Orangs,

cocled engines. Case of 12 Pagt #15685517. &-Whita)

BAE SW 30 SE/CD Cold Weatker Engine Ol for uge in = four Black - 1685531 M.A. NA,

Sycle and digsel engines at 20° temp. and under. Case of 12 (12 Cans/1685552)
Quarts, Part # TE8557E.

. “For 1977 thru ezdy 1985 products.
SAE 15W40 SF/CD Engine Oil far gas and diesel engines, “*For products produced after 1271785,

WArm weather, see engine manufacturer recommendations,
Case of 12 Quarts, Part #1685554.

‘Grease Gen Kit has 12* flexible hose to get into tight spots Simpiicity Designer Seat Covers are double stitched, easy
vh £ase. Kit contains: gun and 1-8 0z, tube of grease, Part care vinyl. Keeps new seats new, makes worn Seats ook new.
#1685510. For replacement tube. order Part # 103n77.

Preumalic Tire Seal, seals all teaks including bead leaks and * Small Cover for 4000, S0ac,

punciures up to 3496 inch diamelers Prevents flats for tread & 6100 Tractors 1885540
life of tire. Available in following armeunts. * Large Cover for 6200, 7000 &

Case of 12 - 11 Oz Tubes 1685527 ag0d Tractors 1685541
Case of 24 - 11 Oz Tubes 1685525

5 Gallon Pail TEBS527 * SunStar Sea! Cover 1685577

Extend Equipment Life - Use Only Genuine Simplicity Pars

W,




_Ta_hle of Contenis

FRAME GROUP (Mifg. No. 1691032, 1691023, 1691234, 1691235)
Frame; Wrapper; Draw Bar; Footrest; Supports; Lift Handle;
PTO Assy.; Up-Stops: Latch Assy.

FRAME GROUP (Mfg. No. 1891362, 1691473) . ... ..ot iissraranannneannnn [
Frame; Wrapper, Draw Bar; Footrest; Supports; Lift Handle:

PTO Assy.; Up-Stops; Latch Assy.

FRONT AXLE GROUP (Early Models) ......ocortiiitn ot ot e e assae e, 8
Brake Lever Assy.; Support Assy.; Axle Assy.; Spindles:

Tie Rod; Grease Fittings .

FRONT AXLE GROUP (Later Models) ... . . ....iiiiiiiii i errarrarantenannnnn. 10
Brake l.ever Assy.; Support Assy.; Axle Assy.; Spindles;

Tie Rod,; Grease Fittings

STEERING & FRONT WHEEL GROUFP ... . ... i itiitivtceaaannas Cerrreaeaaan 12

Steering Plate; Steering Wheel; Ball Joint Assy.; Drag Link Assy.;
Wheel & Tire Assy.; Hub Caps
ENGINE GROUP i ettt e e e e e 14

Choke Contrel; Engine; Engine Pullay Assy..
Muffler Extension Assy.; Oil Drain Pipe

LINKAGE & CONTROL GROU P ..ttt e et re et e, 16
Quadrant; Control Lever Assy.; & Support
TRANSMISSION & REAR TIRE GROUP ... it itiitan e ceee e rerraran o, 18

Transmission Support; Differential Assy.; "V Belt;
Fan; Wheel & Tire Assy.

TRANSMISSION (Service Pars) . ........uenmiei ittt e e e e e e e st 20
BRAKE & CLUTCH GROUP ... ...t iitt o ce e s cree e et an e 22
Clutch Arm Assy.; Idler Pulley; Springs & Guides; Erake Rod & Guide;
Foot Fedal
ELECTRICAL GROUP (Mig. No. 1691032, 1691033, 1691234, 1691235} ... ... ..cooiiin.... 24

Igniticn Switch; Wiring Harness; Solenoid: Circuit Breaker;
Battery; DSI Interiock Madule
ELECTRICAL GROUP {Mfg. No. 1691382, 1691473) ....iiivrirntr oo iarn e 26
Ignition Switch; Wiring Harness; Solenoid; Circuit Breaker;
Battery; DSI Intericck Madule

HOOD, GRILLE & DASH GROUP ... . .0ttt o e vt eanees 28
Fuel Tank; Hose; Fuel Filter: Dash; Hood & Grille Assy.

SEAY & DECK GROUP (Mig. No. 16910032, 1691033, 1691234, 1691235) .................. 30
Seat; Springs; Hinges; Supports; Deck; Operator Present Switch; Shift Panel

SEAT & DECK GROUP (Mfg. No. 169711362, 1691473) . .ooovvvrnree oo einsns 32
Seat; Springs; Hinges; Supports; Deck; Operator Present Switch; Shift Panel

36" MOWER DECK & ARBOR GROUP (M1g. No. 1690838) ........vun oo annrins 34
Pulley Assy.: Shields; Bearings; Deflector; Shafts; Baffle

36" MOWER DECK & ARBOR GROUP (Mfg. NO. 1691821) ... o\ uuieern e 36

Pulley Assy.; Shields; Bearings; Deflector; Shafts; Baffle



36" CLUTCH & ROLLER SUPPORT GROUP (Mfg. No. 1690838} ... ... ... ....cccvenuns 38
Brake Lever, Support & Rod Assy.; Quadrant Assy.

36" CLUTCH & ROLLER SUPPORT GROUP (Mfg. No. 1691421} ..........¢ccoivivicavennnn 40
Brake Lever, Support & Bod Assy.; Quadrant Assy. '

38" ROLLER & MISC. GROUI P .. i itr e rrravrarastsramrmnrramannnn 42
V-Beit; Lift Chain; Control Lever, PTG Rod; Lift Rod; Cievis

42" & 48" HOUSING GROUP ... o i it iat ittt ittt e ie e et etvannraaas a4
Deflectar, Arbor Cover Assy.; Baffles; Mower Discharge Guard; Housing

42" & 48" ARBOR GROUP {(Mig. No. 1690708, 1690700) . . .. ... .. . i irarriacnnnns a6
Pulley Assy.; Housing; Bearing & 3hafi Assy.; Blades & Adapiurs

42" & 48" ARBOR GROUP (Mfg. No. 1691423, 1691420 .. .....0ovivrriiiivnonmnanaeanennn 48
Puliey Assy.; Housing; Bearing & Shaft Assy.; Blades & Adaptors

42" & 48" MOWER BRAKE GROUP (Mfg. No. 1691423, 1691425} .. ..........ccoiivernnrnns 50
Brake Aods, Bracket, Spring

42" & 48" CLUTCH & SUPPORT GROUP (Mfg. No. 1690708, 1690709) ..............cc.o.. 52
Belt Stops; Clutch Rod; idler Pulley, Rocker Arm Assy.; Brake Rod; V" Belt

42" & 48" CLUTCH & SUPPORT GROUP {Mfg. No. 1691423, 1691425} .......cco..... .. 54
Belt Stops; Clutch Rod; Idler Pulley;, Rocker Ammn Assy.; Brake Rod; “V" Belt

42" & 483” HEIGHT ADJUSTING & ROLLER GROUP ... i 56
Contrel Lever; Lift Rod; Rolier Bar; Lift Chain; Arm Assy.;
Quadrant Assy.; Adjusting Rod; Clevis

PEERLESS GEAR REDUCTION & DIFFERENTIAL {Model 1326 Service Parts) ............. 58

DECAL GROUP {All Products) ...ttt ot va e earacrrassraransnen 60

STANDARD HARDWARE TORQUE SPECIFICATIONS






sfmp’fﬂifq Frame Group

A4y

Zinc plated for
arounding.

i
1
1
o]
Zine plated for
grotmding 11 17
a¢

| Bolt (Ref. Mo, 18) in
1 this location agsembled
| with head to inzide.

Maunt Hef. Mo. 23
using rear hola,
NOTE: Use standard hardware Coat with grease.
torque spec, chart unless K]
atherwise noted.

Spacers used hare wilk
36" mower. (See Fef.
No. 9, Pege 42

4



Mig. No. 1691032, 1691035, 1691234, 1681235

Frame Group Simplicity
Ref. Part
No. No. Qty. Description
1 TETA930 1 SUPPORT, Axle, Wrapper
2 16565581 1 BAR, Draw
3 1921210 3 CAFPSCREW, Hex Hd., 3/8-16x 1
4 16965 ) LOCKWASHER, 378, Znc Plid.
g 916950 & NUT, Hex, Full, 3/8-16 {Zinc pltd.)
G 1927974 1 CAFESCREW, Hex Hd., 3/8-16 x 1-1/2
7 1674421 1 FRAME
a 1656754 1 BAR, Support
g 1836517 2 CAPSCREW, Hex Wash. Hd., 1/4-80 x 5/8
10 1856755 1 ABM, Support
k| 1821852 2 CAPSCREW, Hex Hd., 1/4-20 x 5/8
12 1674144 2 FOOTREST
13 1654783 1 SUPFORT, Clutch
14 1916364 2 LOCKWASHER, 1/4
15 30640 2 NUT, Flznge, Whizlock, 1/4-20
16 1216622 2 MLUT, Hex, 1/4-20
17 1921965 5 CAPSCREW, 3/8-16 x 3/4
18 921332 16 CAPESCGREW, Hex Hd., 5/16-18 x 3/4
19 1664847 & SCREW, Hex Taptite, 5/16-18 x 3/4
20 1917358 20 LOCKWASHER, 5/16
21 18717372 20 MUT, Hex, Full, 5/118-18
22 1655076 2 BRACE, Axle Support
23 1665803 1 SUPPDRT
24 1672118 1 STOP, Belt
25 1665812 1 STOP, Belt
26 1817377 2 WASHER, Plain, 1/4
ar 1927557 1 MUT, Flange, Whizlocks &/18-18
28 1663855 1 SUPFORT, Axle
29 1BEEE5L 1 SUPPOQRT, Hood
a0 1930595 1 SCHREW, Hex Hd, Flange, Whizlock, 5/18-18 x 1-1/4
¥ 18447 2 PIN, Cotter, 3/32 x 3/4
3z 1660330 1 BPRING
33 156116 1 WASHER
- 172038 1 GRIP
35 TET3204 1 HANDLE, Lift
J6 1924856 4 SCREW, Hex, Washer Hd., Tapfits, &/16-18 x 1/2
a7 1654707 i BRACE, Seat
36 1921221 2 CAPSCREW, 5/16-18 x 1-1/2
3= 1669113 1 BRACKET, F.T.Q.
40 1659108 1 ARM ASZY., P.T.0. Rod
41 1669105 1 SFPACER
412 1922130 1 CAPSCREW, Hex Hd., 3/8-16 x 2/1-4
43 16632712 1 HAMDLE ASSY., P.T.Q.
4 16697187 1 BUSHING
45 153072 2 WASHER on P.T.0D. Link
46 158399 2 RING, Snap
a7 16691 1 LINK, P.T.0O.
43 8021050 1 KHOB
43 1669168 2 LIP-STOP, Mawer .
0 18718249 2 SCHREW, Truss Hd., Slotted, 5/16-18 x 3/4
& 1917642 2 WASHER
&2 1672075 2 LATCH ASSY.
53 1920562 2 BOLT, Carrizge, S/16-18 x 3/4
o4 1824840 2 WASHER
Gh 1835048 2 NUT, Lock, Flange 5/15-18
86 TIBIES 2 LOCKWASHER, 3/8
57 TI1E950 b MUT, Hex, 3/3-16
58 940427 & LOCKWASHER, Ext 3/8, Zing Pitd,



sfﬂlp,l-ﬂﬂy : Frame Group

Zing plated for —
graunding

Balt (Ref. No_ 18}
in this lasation
assembled with
head to insida.

Mount Ref. No. 23 "
using rear hole.

_ 26 g 2
NOTE: Llse standard hardware € 2B
torgue spec. chart unisss Spacers usad here -
atherwi
Chwize noted. 18 wilh 35" mower. (Sea

Ref. No. 9, page 42.) f



Mig. No. 1691362, 1691473

- - [
Frame Group smpl:nlly
L ik L
Ref. Part
MHo. No. Qty. Description
1 1679530 1 SUPPORT, Axle, Wrapper
2 1655981 1 BAR, Draw
3 1821210 G CAPSCREW, Hex Hd., 3/B-16 » 1
4 06065 [ LOCKWASHER, 3/8, Zinc Pltd.
2] Q718950 3] NUT, Hex, Full, 3/8-16 {Zinc pltd.)
& 1701314 1 SPRING, Tarslon
Fi 1674421 1 FRAME
a THSETS 1 BAR, Support
a 1825003 2 SCREW, Taptite, 1/4-20 x 1/2
10 1656755 1 ARM, Support
1 1221853 3 CAPSCREW, Hex Hd., 1/4-20 x 5/8
12 16794838 2 FOOTREST
13 1554 THS 1 SLIPPORT, Clutch
14 1678388 2 cLIP
15 1702322 1 LATCH, Seat
16 1916522 3 NUT, Hex, 1/4-20
17 1921855 3 CAPSCREW, 3/8-16 x 3/4
18 1921332 i6 CAPSCREW, Hex Hd., 5/16-18 x 374
14 1664847 T SCHREW, Hex Taptite, 5/16-18 x 3/4
20 1817356 a LOCKWASHER, 5/16
21 1817372 19 NUT, Hex, Full, 5/16-18
28 1655075 2 BRACE, Axle Support
23 1665803 1 SUPPORT
24 1672118 1 STOP, Belt
25 1865812 1 STOP, Beilt
28 17T 3 WASHER, Flain, 1/4
2r 18927558 1 NLUT, Flange, Whizlock/ 5/16-18
28 16683855 1 SUFPPORT, Axle
29 1666954 1 SUPFOAT, Hood
20 1830535 1 SCREW, Hex Hd., Flange, Whizlock, S/16-158 x 1-1/4
3 840407 1 LOCKWASHER, Ext. 3/8, Zinc Plid.
aw 1701429 1 EPAING
3 BEO171 1 WASHER
24 172038 2 GRIP
35 1702436 1 HAMDOLE, Lift
36 1924856 G SCREW, Hex, Washer Hd., Taptite, 3A15-18 x 1/2
ar 1654707 1 BRACE, Seat
a8 1821221 2 CAPSCREW, 5/16-18 x 1-1/2
39 1700677 1 BRACKET, P.T.C.
40 1701431 1 ARM AZSY., P.T.Q. Rod
41 1668105 1 SPACER
4z 1922120 1 CAPSCHEW, Hex Hd., 3/816 x 2/1-4
43 1702437 1 HANDLE ASSY_, P.T.O.
41 16691487 1 BUSHMNG
45 1360206 2 WASHER on P.T.Q. Link
45 158384 2 RING, Snap
47 1701434 1 LINK, B.T.0.
45 1315850 1 NUT, Hex, 3/8-16
42 1669163 2 P-3TOP, Mowear
50 1915240 2 SCREW, Truss Hd., Slotted, SA16-18 x 3/4
51 13165565 3 LOCKWASHER, 3/8
2 1700870 1 BRACKET, Seat Latch
53 1935048 2 MUT, Lock, Flange 5/16-18
5 12E0023 2 PALMNUT, 3/8



si'mplinilg Front Axle Group

A-"2F0

Grease

Lube spindle thry fitllngs
with greas:s (2 places).

Torque to
45-B2 ft 1b=.

Torque 1o 1525 it lbs. .
(2 places),

MOTE: Usa standard hardware
ferque spec. chart ynlass
otherwize noted:



Mfg. No. 1881032, 1601033, 1681234, 1691235

Front Axle Group (Early Models) (See Notes Below) Sfmplfgifq
Ref. Part
Mo. Mo, aty. Descriplion
1 1672012 1 LEVER ASSY., Brake
2 1664847 3 SCREW, Taptite, 5/16-18 x 374
3 1 SUPPORT ASSY., Axle, Rear {See Ref, No. 4)
4 1665601 1 SUPPORT ASSY.. Rear (In¢l. Ref. No. 3 & 5)
3 1863114 1 BLUEHING
B 27704 2 “E" RING, Ext. 3/4
7 176440 o BUSHING
8 1921333 1 CAPSCREW, Hex, 5M16-18x 1
9 1685227 1 AXLE ASSY, Front (Incl. Ref. No. 7. 14, 18 & 17)
10 921133 2 FITTING, Greasze, Drive, Type
11 1960114 2 WASHER
12 1665070 1 SPINLLE ASSY., R.H.
13 1668927 2 LOCKNUT, Hex, 3/8-24
14 1921525 1 CAPSCREW, Hex, 1/2-13 x 1-8/4
15 18251492 3 WASHER, 8/16
15 161260 1 SPACER
17 1930648 1 LOCKMNUT, Hex, 1/2-13
13 1667247 1 TIE BOD A3SY.
19 1665080 1 SPINDLE ASSY. , LH.
20 118387 1 WASHER, 5/8
" 1817372 1 NUT, Hex, 5/16-18
2z 1817356 1 LOCKWASHER, 5/16
23 1917642 1 WASHER, &/16
24 1668147 1 GUIRE, Drag Link
It tie rodd [noks If tie rod looks

like this, use pages
8 & 9 to order parts.

like 1his, use pages
10 & 11 to order parts.

Late Model




SI'IHF!I"E;’!’ Fraomt Axle Group

A="1513

Erease

Lube spingdle thru fittings
with areasa (2 places).

Torgue to
4352 fi. |bs.

Torgue to 1525 4. lbs.
(2 plages).

NOTE; Use standard hardware
torque spec. chart unless
otherwise noted.

1



Later Models Mfg. No. 1691032, 1691033, 1891234, 1681235

& Alf Models Mfg. No. 1691362, 1691473 5_ - =
Front Axle Group (See Notes Befow) lﬂlpllﬂlfl’
Ref, Part
No. Ma. Qty. Drescription
1 1672012 1 LEVER ASSY., Brake
2 1664847 5 SCREW, Tapiite, 5116-13 x 3/4
3 1 SUPPORT ASSY., Axle, Rear (See Ref. No. 4)
4 1665601 1 SUPPORT ASSY., Rear {Incl. Ref. No. 3 & 5)
5 1663114 1 BUSHING
& 1611710 2 KLIPRING, Ext. 3/4
7 176440 4 BUSHING
3] 1821333 1 CAPSCREW, Hex, 5A16-18 x 1
a 1611703 i AXLE ASSY. Front
(irel. Ref. Na. T)
10 881133 2 FITTING, Grease, Drive, Type
k| 1960114 2 WaSHER
12 1677131 i SPINDLE ASSY., R.H.
13 1930651 2 LOCKNUT, Hex, 2/8-16
14 1921525 1 CAPSCREW, Hex, 1/2-15 x 1-3/4
15 1926182 3 WASHER, 918
16 187 1260 1 SPACER
7 1830648 1 LOCKNUT, Hex, 1/2-13
18 181175 1 TIE ROD
19 1677133 3 SPIMDLE ASSY., LY.
20 1919387 1 WASHER, &5/8
21 1977372 1 NUT, Hex, 5/16-18
22 1917356 1 LOCKWASHER, 5716 [Used on modals
TE91033, 16591234 % 1621235 only.)
23 1917642 1 WASHER, 5716
24 1668147 1 GUIDE, Drag Link
25 1611705 2 SPACER, Tie Rod
26 1927210 2 CAFSCHREW, 3/8-15 x 1
27 1924840 2 WASHER
If tig rod looks It He rod laoks

like this, use pages
8 & 4 fo order parts.

like this, use pages
1¢ & 11 to order parts.

Early Model

Later Modgel

11



simpﬁ'fnily " Steering & Front Whes! Group

A

Torque to
10 f. 1bs.

Coat gear
teeth with
grease,

Torque Fef. Mo,
6te 13-19 #. Ibs,
(2 piaces).

NOTE: Loosen jam nut
[Rel. Na. 13) and index
to correct angle and
Lorgue jam not to 13

gemmmmn—an

MOTE: Use slandard hardware Retaining ring
targite spec, chart unless must be properly
otherwize noted. seated in groowe,

12



All Modais

Steering & Front Wheel Group sfmpkgf’q
Red. Part
MNa. Mwo. ty. Dascription
1 1821332 4 CAFPSCREW, Hex Hd., 5/16-18 x 3/4
2 1667513 1 PLATE, Steering
3 1674140 1 SHAFT ASSY., Steering
) 176440 S BUSHING
L1 1667622 1 KEY
5] 192872 2 SETSCREW, 51618 x 1/2
7 1675388 1 GEAR, Steering
] 1652743 1 FLATE, Base, Steering
a 1935048 4 HUT, Hex-Flange, 2 Way Lock 5/16-18
13 1674076 1 ROD, Steering
13 1688827 2 NLUT, Special 3/8-24
12 16G9567 1 BALL JOINT ASSY.
13 1818403 1 MUT, Jam 3/8-24
14 1 LINK, Drag (Mot Serviced Separately)
{See Ref. No. 15)
15 1674388 1 LiMK ASEY., Drag {Incl. Ref. Nos. 12, 13 & 14}
16 1653617 2 WHEEL & TIRE ASSY.
17 196316 4 BEARING
18 1673352 2 WaASHER
19 1611710 2 KLIPRING, Externaf 374
20 1673333 2 AP, Hub, Threaded
21 1853615 2 WHEEL, {Incl. Qty. 2 of Ref. Nao. 1¥)
22 1664090 2 TUBE 4.00/3.50-6 [See Note Below)
23 1853518 2 TIAE, 15 % §.00-6 {Carisle)
24 172353 2 VALVE STEM & CAP
a5 1925690 1 BOLT, Hex 5A618 x 3-1/2
26 1919326 2 WAESHER, Plain 5H16
a7 1923362 1 NUT, Lock 51618
23 1670389 1 WHEEL, Steering
29 1657017 1 AP, Bteering Wheel

NOTE: Simplicly Tire Sealant ¢an ke used to repair tires in place
of tubes. See inside fron! eover of this manual for part number.

13



Si"ﬂlpﬁﬂify Engine Group

A-*419
Motnt to engine in front of
Z rotating sereen follawing engine
shrowd contour. ’
5

Close up clips \E}
after inserting wire A

Coat threads
with zealant

19@ \
Iﬁﬁ

Torqua to
14-16 1t. Lbs,
Then tighten
Ref, Mo, 17.

Torgua to 20-30 . Yos. (4 places)
far geounding.

Apply antt-seize qrease
10 Cceankshaft

Usad with 36" mowers
anly, See Ref. Mo, 20,

HOTE: Use standard hardwars
torqua spec. chart unfess
otherwize noted.



All Models

Engine Group

Dimplicity

Rel. Part
No. Na. Gty. Descriplicn
1 1667748 1 CONTROL, Choke
2 16E5TH2 1 BAFFLE, Engine, Rear
3 1 ENGIME, 16 H.P.
1 ENGINE, 12.5 HP
4 1701508 4 CLiP, Wire
o 16560409 1 KMNOB
6 96024+ 2 RIVET, Pap
ki 1558047 1 CONTROL ABSY.
8 1924356 5 WASHER, Plain
L] 172844 1 STOP, Belt
1 1917378 2 WASHER, Plaln, 378
1% 1930595 3 SCREW, Taptite, 3/%-16 x 1-1/2
12 1672125 1 PULLEY ASSY., Engine
13 1918199 1 LGCKWASHER, 7716
14 19230038 1 CAPECREW, Hex, 7/116-20 x 1-1/4
15 1666787 1 EXTEMNSION ASSY., Mufiler
16 1934840 4 SCREW, Hex Thd., Cutting, #8-32 x 3/8
7 19325845 1 LOCKMLIT, Conduit
13 167D6E0 1 PIPE, Oit Drain
18 1667346 1 PIPE, Cap, Hex
20 158489 1 ETOF, Belt
21 1BESTS2 1 PLLLEY
22 1917256 3 LOCKWASHER, 5/16
23 192677 3 CAPSCHEW, 5/16-18 x 1-1/2
24 830598 1 SCREW, Taptite, 3/8-16 x 1-1/2, Zing Pltd.
25 920427 1 LOCKWASHER, Ext. Tooth, Zing Pltd.
26 24366 i WASHER, Zinc Pitd.

NOTYE: Use Simplicity Englne Dil as follows;

» 15W4k SF/CD for temperature operating range of 14° F and above.
{See Inslde Front Cover tor part number.)

* 5W30 5F/CD for temperature cperaling range of 32° F and under.
{See Inslde Front Caver for part number.)

15



sfmpﬁ'nﬂq Linkage & Contro! Group

A="T420

. Ref_ MNos. 28 & 30 ta
be installed in far forward

/ and of quadrant sfot as shown,

MOTE: Lise standard hardware
forque spec. chart unless
ciherwiss noted,

16



All Models

Linkage & Control Group

Bimplicity

Ref. Part
Mo, Ne. Qty. Description
1 1923352 1 MUT, Hex, Lock, 5/16-15
2 1217642 2 WASHER, Plain, 5/16
3 173575 1 SPRING, Compression
4 19250043 2 SLREW, Taptite, 1/8-20 x 1.2
B 1671021 1 SUPPORT, Hardie, Release Valve
& 16715841 1 HANDLE, Relzase Valve
T 1922127 1 CAPSCHREW, Hex, 5A16-18 x 1-1/4
8 1664847 4 SCREW, Taplite, 5/18-18 x 3/4
a 1671008 1 QUADRANT
0 171165 1 KNOB
11 1672803 1 SCREW, Plastite, 1/4-20 x 1
12 10542 2 RIVET
13 16721048 1 PLATE, Wear
14 1685237 1 LEVER ASSY., Controt {incl. Ref. Mos. 12 & 13)
158 1330831 Z NUT, Hex, Jam Lock, 5/8-11
165 172214 1 SPACER
17 121210 1 WASHER
15 1671857 1 SUPPORT ASSY. Control
{Incl. Ref. Ng_ 19
19 1671936 1 BUSHING
20 173665 1 WASHER, Special
by | 1671024 2 WASHER, Spring
22 1671896 1 SPACER
23 19184437 4 PIN, Cotter
24 19243430 4 WASHER, Plain, 13/32 % 7/8
25 1671002 1 LINK, Contral
26 1230651 1 MNUT, Hex, Lock, 3/8-16
jord 1670673 1 ARM ASSY., Contral
28 205114 1 KEY, Woodruff, #3, 1/8 x 1/2
29 1700819 1 SCREW, Truss Hd., 1/4-20 x 3/4 {125 HP only)
30 18306542 } 1 NUT, Hex Flange Lock, 1/4-20 {12.5 HP anly)

A WARNING

Use exireme caution around rotating fan.

ABDJUSTMENT OF RELEASE VALVE HANDLE
1. With enging and parking brake off and controf lever

{Ref. Mo. 14} in the neutral detent position, engags the
release valve handle (Ref. Mo, 8). With lever engaged
{handte moved forward te its detent and plunger on
hydrostatic transmission depressed) check o see that
plunger is within 1/16" to 1/8" of bottoming on trarg-
mission fitting. Adjust release valve handle support
{Ref. Mo. 8} tu achieve dimension. NOTE: Tractoris not
to be towed faster than walking speed (1 mph).

. Set release valve handle [Ref. No. 8§ in engaged
position {handle moved forward to its detent} and
tighten locknut (Ref. No. 1) so the spring is com-
pressed to 13416 Lo 7/8 inches,

CONTROL LEVER TENSION
1. Tighten nut {Ref. No. 13) ontil the effort of control lever

(Aef. No. T4} is 14 to 20 Ibs. as it is moved from ful
forward to neutral.

1

MEUTRAL ADJUSTMENT

1.

Check to see that release valve handle [Ref. MNp. 6) is
not depressing plunger on hydrostatic trensmission.
Set control lever assy. (Ref Mo 14) soitis near vertical.

With gngine running, set control iever assy. [Ref. No.
14} 50 rear wheels have no forward or reverse motion
when the test stand is applying no load,

Move quadrant (Ref. No- 8) to position control lever
(Ref. No. 14} into the neutral delent on the quadrant
and tighten the two taptite screws (Ref No. B) into
frame.

. Cycle controfl lever assy. (Ref Mo, 14) from neutral to

full forward, return to neutral and check for cresp.
Cycla control lever from neutral 1o full reverse, return
to neutral and check for creep. [f unit cresps, repeat
adjustment.

RELEASE VALVE CHECK

1.

With engine off and parking brake off, set releaze valve
handle (Ref. Mo, 6} in engaged position (handle moved
forward to its detent). Check that unit will move with
minimal effort.



A-TT2TE

Transmission & Rear Tire Group

implicity

i

=4
. TP
; : g
# wfﬂ " & m_m o
F 2% )
_“.“. & /ﬂ Eo % ¢
g / £2z ;
& w” =] @ o
P % £ .5 €35
n._“ o _\_\ .ﬂ_ e, B b N ., 5 |
_“..% n;.”a..........._____ /.-..n ; ....~ g 3 3 5
“L.:.....:...:.....:..in..n_.,.“.wp n ...., o .nw M m
in Yoy vty =)
y ..",s-./x s | & »Fan
f\ -..||"Hu-mmmwﬂnﬂ_mn-‘-.—--ﬂnﬂ:._-.-__._-u- L £ m..m ..anlu.. h.m.l..w
% aprrzasssity Y ? m S 2 0=
J.’ pR—— _.....)_ i m.
Y PR TAN s

a4y .

nﬂua

i
Ry

s
Tn3raEs=y Pearvenailak

Torgue fo
a1t lbs
[2 places)

Ibs.

Torque to 20

{4 placas),

3‘“
Install pulley
{Fef. Mo, 16)

50 hul 1= flush
with end of

22 shaft.

HOTE: Use standard hardware
torque spec. chart unless

otherwize natad,

18



All Models

Transmission & Fear Tire Group

Limplicity

Rel. Part
Nao. Ma. City. Descriplion
1 1828362 4 MUT, Hex, Flange Lock, 3/8-16
2 1216265 " LOCKWASHER, 3/8
a 1935048 4 NUT, Hax, 5/16-18
4 1860201 2 WASHER, 1 x 1-7/8
5 19176842 4 WASHER, 5/18
G 1670562 2 SUPPORT, Transmission
7 1670563 2 "UT BOLT, Axle
a8 1921210 T CAFECREW, Hex, 3/816 x 1
a 1673516 2 CAF, Hub, Threaded
10 1672234 1 TRANSMISSION, Hydrostatic
(See pages 18 & 19 for parts list)
1 810538 2 KEY, Waodruff, #18, 1/4 x 1-1/4
12 1671154 1] GASKET
13 1 GEAR REDUGCTION & DIFFERENTIAL ASSY,
{See page 5% far parts list)
14 a0s119 1 KEY, Woaodruff, #3, 1/8 x 1/2
15 18607110 2 BETSCREW, Hex Pt., Cup, 1/4-58
16 1670305 1 PLULLEY, Transmission
17 1672135 i BELT, “V"' Drive, Tranamissien
12 1871718 1 FAN, B-3/4" Diameter
14 1860151 1 WAEHER
2] 18215858 i CAPSCREW, Hex, 1/4-2 x 1/2
21 1923803 2 CAPSCREW, Hex, 3/8-16 x 3
22 832577 2 RING, Retaining
23 168055 4 WASHER, 1 x 1-3/4, Thrust
24 1980070 2 WASHER, Plain, 1 x 1-3/4, Plated
25 1672236 2 WHEEL & TIRE ASSY., 20 x 10- 13 {Used on
1691033, 1691235, 1651362 & 1691473 only)
1673329 b WHEEL & TIRE ASSY., 20 x 5- 10
(Used on 1691032 & 1591234 oniy)
25 1665326 2 TIRE, 20 x 10 x 10 {Used on
(1691033, 1691235, 16912362 & 1691473 only)
173456 2 TIRE, 20 x 8 x 10
{Used ar 1691032 & 1691234 only)
27 57235 2 WHEEL ASSY.
28 172353 2 VALVE STEM & AP
29 19168964 1 LOCKWASHER, 1/4
30 1672061 1 BELT STQPF
3 2213 2 CAPSCREW, 3/8-16 x 3-1/4
32 FITIFE 2 WASHER, 3/8
33 173477 2

TUBE {For Service Only. Ses note below.}

NOTE: SImplicify Tire Sealant can be used fo repair tires in
place of tubes, See inside front epver of this manual for part number.



SEmplinfly

Transmission

NOTE: Use Simpficity Multi-Purpose
Hydraulic/Transmisgion Oil.

20



All Models

Transmission

Bimpliciry

Ref. Part
MNa. Mo. Oty. Description
1 1700049 1 RESERVOIR COVER, Sub-Assy.
2 1700050 1 RESERVOIR BODY
"3 1671282 1 SEAL RING, Square Cut
4 1671283 i COVER, Service Kit (Includes Ref. Nos. g &,
7, 28, 28, 30 & 34)
5 1671591 1 RING, External Retaining
6 1671284 1 WASHER. Controf Shaft
7 1 DOWEL, Pivot Pin {Included in Ref. No. 4)
) 1671285 1 BLITTOMN
g 1671236 1 FITTING GUIDE, O-Ring S.A.
*=10 16712387 1 O-RING
1" 1671586 1 BRACKET, Fing, Sub-Assy.
12 1671587 2 SPRING, Valve
i 1671288 1 SEAL RING, 3quare Cut
14 1671289 1 PUMF ROTOR, Ball, Sub-Assy.
"5 1 FUMF RACE (Included in Ref. No. 50
*16 t RIMNG, Cam (Included in Ref. No. 58)
7 2 PISTON {included in Fef. No. 20}
18 2 RING, Back-Up (Included Ref. Mo. 20)
18 2 -RING
20 1671230 1 PINTLE, Sub-Assy. {Includes Ref. Nos_ 17, 18,
19, 23, 24, 25 & 28)
by | 16712917 1 MOTOR ROTCR, Ball, Sub-Assy.
{Includes Oty. 5 of Ref. Mo, 28)
22 1671302 5 SPRIMNG, Piston
“23 2 RING, Retaining {included in Ref. No. 20)
! 2 BALL, Grade 200 (5/15 Dia,}
{Included in Ref. No. 20)
25 2 VALVE BODY, Check {Included in Rei. No. 20)
=26 1 PIN, Cofl (5716 x 3/4) {Included in Ref. No. 20)
27 1671301 1 CAM RING, Inzert
28 1 DOWEL (248 x 1-3/4} {Intiuded in Ref. Na_4)
T29 1 SHAFT, Control {Included in Ref. No. 4)
a0 1671300 1 SEAL, Gil
k| 16713293 1 SHAFT, Cump Valve
32 1671298 1 MUT, Gasket, Sub-Assy.
i 1671287 1 O-RING
34 1671236 2 SEAL, Oil
35 1671295 1 SHAFT, tnput
36 1671294 2 BEARING, Bail {Input}
ar 1671293 2 RING, Zrap
38 1671202 2 RING, Retaining
39 1671300 1 OUTPUT SHAFT, Sub-Assy.
40 ;5119 1 KEY, Woodruff
a1 1671303 2 Q-RING, Plug, Sub-Assy,
4 1671304 2 TUBE FITTING, O-Ring
a3 1671585 1 MOTOR RACE
44 1671310 2 CAPSCREW, Socket Hd
45 1671305 1 BODY
46 1671308 1 SPACER
47 1872257 1 DRIVE GEAR
48 1671308 1 RIMNG, External Retaining
£3 1671580 1 BOLDY, Sub-Asgy. (Includes Ref. Noe. 3, 36,
37, 38, 39, 43 & 45)
50 1671588 1 CAM RING, Sub-Assy. fIncludes
: Ref. Moas. 15 & 18)
*Not Serviced Separately,

“*Contained in 1685260 Seal Kit

Use only Simplicity Hydrostalic/Transmission Fluid in Hydro Pump, See Inside
fren! cover for part number,

21



SFmplinﬂy Brake & Clutch Group

A-TEET4

Apply ant|-seize lubricant K | 6
before assambly. $

36 Grease pedal shait and
ingert dJamper (Ref. No. 23)
intg pedal groove before

a.saembling (Faf, No. 24

Assemble perpendicular to
frame side when idler is

M o —— — — 1

A minimuam of two full
; threads rmust extend
38 | thru nut after assy,

I

MOTE:; Use standard hardware
torque speg, chart unless
oitherwize noted.

22



All Modals

Brake & Clutch Group

Limplicity

I
y

Drescriptlon

Rel. Part
No. No,
1 1960032
2 1568593948
3 1917642
4 19169&5
o 1916950
6 1918447
7 1921971
3] 1924840
4 1869255
0 1672122
17 17458
12 1656054
13 1686759
14 1663138
15 1830645
18 1928731
17 158106
18 1670817
14 1325002
20 1670564
27 1663136
23 1924433
22 1657322
24 1656852
25 1656854
26 1921865
27 1917421
28 1672120
23 1685151
30 1666294
1| 1922755
32 195007 4
33 16572536
34 1930601
35 1672537
38 1927429

PO et P o — e B BT e b L ok o o e o PO ek b ek L owh b ot e — O P DD DD B T = RO

SCREW, Hex, 3/3-16 x 1-1/4, Thin Hd.
SPACER

WASHER, Plain, 5716
LOCKWASHER, 3/8

MUT, Hex, 3/6-16

PN, Cotter, 3/4

CAPSCREW, Hex Hd., 3/8-16 x 1-3/4
WASHER, Flain, 13532 x 7/8, 14 Gz
BUSHING, Ball

ABM ASSY.. Clutch

PULLEY, tdler

STOP, Belt

SPRING, Tension, Cluteh
GUICE, Rod

NUT. Hex, Flange Lock, 3/8-15
WUT, Jam Leock, 3/8-16
SPRING, Brake Return

BTOP, Brake Lever

SCREW, Taptite, 1/4-20 x 1/2
ROD, Brake

SPRING

MUT, Hex Lock, 5/16-18
DAMPER, Rubber

PEDAL, Foot

PLATE, End

CAFSCREW, Hex, 3/8-16 = 374
NUT, Hex, Jam, /& 16

LINK, Cluteh Arm

PULLEY ASSY.

SPACER
WASHER, 73/32 x 1.10 3a. Plain
CLIP, Spring

BRACKET, Idler

SCREW, Taptite, 5/16-18 = 5/8
BELT STOP

SCREW, Taptite, 1/4-20 x 5/8

NOTE: See Dperator's Manual to adjus! brake & cluteh.

23



Si"ﬂlplfﬂilll Electrical Group

-
A-""1318

HOTE: Ses paga 20
for light switch.

a0

Torqua Ref. No. 5to
35-45 in. |bs. (2 places).

Inside dash.

73 4

’
Wi
ﬁ ,_,"'" “'u\ 2“

- - T

-~ . /.;" I
Light = ‘ﬂ .
Swilch — ‘____;_\i Torque Hef. Mo, 18

\\ to 15 in_ lbs.
Max.
Fuel i o

Charge (o= solara 2 S~ -
Circuit @ sofenotd \ 4 %ﬁ?
ol L Iy
- ;
Wi, A 5 _ ""4“!
Y ” 1_‘_# for grounding. w

Light
=) oo Ground on \\T—Gmund
e e, frame. I
e, | Znc plated
N @—. 32 for grounding.,
tarter H @-—25

N

" Transmission Controd
,,f Lever Interlock
o= Switch.

29 . 35
Ise at engine V
heat baffle \

P.T.0. Interlock
Switch,

o=

=& on RH.
side hinge -
wirs ta be

fastened away from
pivot & pinch point.

Lights

NOTE: LIze standard hardware
torque spec. chart unlogss
ctherwise noted.



Mig. No. 1681032, 1691033, 1691234, 1691235

Electrical Group ‘Sfmplfﬂffll
Ref. Part
No. M. Oty. Descriptian
1 1674244 1 SWITCH, lgnition {Incl. Ref, No. 2, 3 & 4)
2 E206 1 LOCKWASHER, Intsmal Tooth, 5/8
3 122234 1 MUT, S/8-32
4 122203 1 KEYS, Setaf 2
) 1920283 2 NUT, Hex, 5/16-24
& 917356 2 LOCKWASHER, 5/16
7 1665237 1 WIRE ASSY. [Circuit Breaker)
& 1665586 2 SWITCH, Interlack
a Ga7a2n 2 SCREW, Taptite, 1/4-20 x 5/8
) 223341 2 CAPSCREW, Hex, 1/4-20 x 3/4
11 1669831 1 CLAMP, Battery
12 1928634 2 CAPSCREW, Hax, 1/4-20 % 7
13 1685215 i BATTERY SERVICE KIT, 3% Amp.
14 921318 2 WASHER, 154
15 918964 2 LOCKWASHER, 1/4
16 q6622 2 NUT, Hex, 1/4-20
17 1677807 1 CABLE
13 1817415 i NUT, Hex, #10-32
19 1922711 1 LOCKWASHER, Ext. #10
20 16345280 1 SOLENOID
21 1672672 1 HARMESS, Wiring
22 1220623 1 COVER, Terminal
23 Q27428 2 SCREW, Taptite, 1/4-20 x 3/8
24 1665235 1 CIRCUIT BREAKER
25 1931003 ) NUT, Hax, #5-40
28 1603618 1 CAEBLE
27 926022 2 NUT, Retainer, 1/4-20
2B 176675 1 WIRE CLIP
29 |3274T a TIE, SetFLocking
30 1670674 2 BRACE, Shift Fansl
31 1335031 2 SCREW, Rd. Hd., Phil #5-40 » 3/4
32 1930047 4 LOCKWASHER, #5
33 1927428 4 SCREW, Taptite, 1/4-20 x 378
34 o30z22 1 WIRE CLIF
35 1935944 2 SCREW, Taptite, #5-40 x 3/4
36 1 MOQULE - 51 INTERLOCK

1672654

23



Electrical Group

Simplicity

—
A="T1EDT
A-""1316

Slide boot aver
terminal after securing
1o hattery.

-
i

-

= =]

e i

Present Seat Switch

i o -

To Headlight
Ewitch

i3

I"l II.'l
Yl M ol T Y, WO D 7 N

To
Eharier

Mounds to
enging heat
hafile.

= Mount in cutout
i frama.
k1l To
To Alternator i
40

Fuel Shutoff

Mounts 1o
Levwer BLH.
nood hinge
away from
plvat point

NOTE: Use standard bardware

korque spec, chart unfass
otherwize noted.

¥ii



Mig. No. 1691362, 1691473

s.' r 3 r
Elsctrical Group implicily
L . . __
Ref. Part
Ne. Na. Ciy. Description
1 18935031 2 SCREW, Phillips, #5-40 x 3/
2 1930947 2 LOCKWASHERS, #5
2 16559831 1 HOLD DOWN, Battery
4 1700472 2 HOLD DOWN, Battery, Thrd.
] 92c022 2 NUT, Retainer, 1/4-20
G 1603618 1 CABLE
7 916964 2 LOCKWASHER, 174
a 1685215 1 BATTERY SERVICE KIT, 39 Amp (includes decal)
a 921318 2 WaASHER, Flain
10 ANEEZ2 2 NUT, Hex, Full, 1/4-20
i1 1T 5z 1 CABLE (Sofenoid to Starter)
12 937428 2 SCREW, Taptits, 1/4-20 x 3/8 Zinc Plid,
13 92153380 1 LOCKWASHER, Ext. Tooth
14 g30222 1 CLIP, Wire
15 132023 1 COVER, Terminal
16 165073 2 CLIP. Speed
17 1920263 2 NWUT, Hex, Full, 5/16-18
18 917356 2 LOCKWASHER, 5716
19 1865238 1 BREAKER, Circuit
20 677200 1 BQOT, Inzulator
21 TORTASE ) SCHREW, Taptite, 5/16-18 x 3/8
22 1702440 1 WIRE ASSY., Headlights
23 16685237 1 WIRE ASSY,
24 1685290 1 SOLENOID
25 17Q1618 1 HARMESS, Wiring (1691431, 1691663)
28 1674244 1 SWITCH, lgnition {lngl, Bef MNos. 28 & 30)
27 i SWITCH [See Ref. No. 28)
28 18306 1 LOCKWASHER, Internal, 5/8
29 122234 T NUT, Hex, 5/8-32
30 122203 1 KEYS
3| 1701580 1 SWITCH, P.T.0.
a2 1920477 4 BCREW, Taptite, #10-24 x 1/2
33 1923341 2 CAPSCREY, 1/4-20x 474
34 O27423 2 SCREW, Taptite, 1/4-24 x 5/8
a5 17377 2 WASHER, 174
36 1672654 1 MODULE - DS, Interlock
37 1665535 1 SWITCH, Transmission Interlock
a5 1702323 1 ADAPTOR, Wire
30 1931003 z NUT, Hex, $5-40
A0 §32747 1 TIE, Cable
41 1670674 1 BRACE, Shift Pang}

21



Bimplicity

Hood, Grifle & Dash Group

Targue
20=30 in. |bs.

=g
! —

MOTE: Use standard hardware
torque spec, chart unless
otharwisa raked.,

Torgque 1o ————""
20-300n, ibs,  {§—EP
\‘\\

Apply pad [Ref. No. 23)
with adhasive surface to
verticel wall.

28

A-""2E

W \,

s

Brace (Ref. Ma. 12} must be
assembled parallel to this edge.




All Models

Haod, Grille & Dash Group simplinﬂq
Rel. Part
N, Mo, Qty. BDescriptien
1 1921861 2 CAPSCREW, Hex Hd., 1/4-20 x 1-1/4
2 1917377 2 WASHER, Flain, 1/4
3 1673058 1 DASH BOARD, Top
L) TH30561 2 SCREW, #14 x 3/4
a 1916955 2 WASHER, Plaip, 3/16
5] 171252 1 CAP, Fuel
¥ 1685257 1 TANK ASSY., Fuel
{incl. Ref. Nos. 8, 9, 10 Oty. 1, & 11}
g 1654930 1 BUSHING
a 1565447 1 FITTING
10 1960112 2 CLAMP, Hose
1 1676861 1 HOSE, Fusl
12 1665301 1 BRACE, Dash
13 1925582 2 SCREW, Hex, Taptite, 1/4-20 x 3/4
14 173206 1 FILTER, Fuet
15 1665813 2 BRACKET, Support, Headlight
16 1665852 2 L AMP, Sealed Beam
17 1929783 4 SCREW, Hex, Taptite, 1/4-201 x 1
18 19231704 -] LOCKWASHER, Dished Type, 1/4
19 18923358 2 LOCKNUT, Hex, 1/4-20
20 16658641 1 DASH, Board, Bottom
21 16865741 1 BAFFLE, Engine, Front
22 15271966 2 CAPSCHEW, Hex Hd., 3/8-16 x 7/8
23 1230651 2 LOCKNUT, Hex, 3/8-16
24 1662410 1 HOOD & GRILLE ASSY.,
25 173335 2 PAD
26 1667248 4 CLIP. Canoe
27 12034 1 SWITCH, Toggle
28 1960253 4 BOLT, Camiage, #10-24 x 1/2
28 1665253 4 PAL WUT, #10-24
30 1672123 2 EDGING, Lower Dash
K1 1664887 1 WASHER, Foam, Fuet Cap

29



Simplfnﬂy Seat & Deck Group

; AT
4.0% o 5.0 from adge

Axle Wrapper 21

Seat supports must
pivat freely when
aszembled,

10

NMOTE: Use standard hardwnarng
torque sped. chart urlass
mtherwize notad.



Mig. No. 1691032, 16971033, 1681234, 1601235

Seat & Deck Group

Himplicity

Ref. Pan
No. Na. Qty. Descriplion
1 1878539 1 SEAT
2 1317642 12 WASHER, Flain, 516
3 1921332 10 CAFPSCREW, Hex, 5/16-18 = 3/4
4 1675537 1 DECK, Seat
= 16GEE31 2 COVER, Wire
G 1317356 12 LOCKWASHER, 5/15
7 1654708 b SUPFORT, Sesat, RH.
8 1023362 2 LOCKMNUT, Hex, 5/116-18
g 168BEE00 2 SPRING, Seat
10 1654709 ] SUPFPORT, Seat, LH.
11 1ITIT2 i NUT, Hex, Full, 8/17-18
12 1930651 2 LOCKMNUT, Hex, 3/8-16
13 1925003 4 SCREW, Hex, Taptite, 1/4-20 x 1/2
14 1670670 1 FAMEL, Shift
15 1678415 2 HINGE, Lower
16 1E68200) 2 HINGE, LUipper
17 19237 2 CAFSCREW, Hex, 3/8-16 x 2
13 1922102 4 CAPSCREW, Hex, 5/16-18 x 1.0
18 1671703 1 SWITCH, Seat
20 1676624 1 BUSHING, Liniversal
21 176675 2 CLIP

31



Seat & Deck Group

Bimplicity

A="" 1307

Seat supports must
© pivol fregly when

aszembled.

MNOTE: Usze standard haedware

torque spec. chart unless
otherwise noted,

32



Mitg. No, 1691362, 1691473

Simplici
Seat & Deck Group rmpilicily
[ e T
Rel. Part
M. No, Gity. Dascription
1 1811780 1 SEAT
2 1917642 10 WASHER, Flain, 5/16
a 1921332 10 CAPSCREW, Hex, 5/16-18 x 3/4
4 1679865 1 DECK, Seat
5 1666691 2 COVER, Wire
8 1701742 2 BUMPER, Plug
7 1701736 1 SUPPORT, Seat, R.H.
B 1923362 2 LOCKNUT, Hex, 5/16-18
9 1666690 2 SPRING, Seat
10 1707737 i SUPPORT, Seat, L H.
1 1917372 10 NUT, Hex, Full, 5/17-18
12 1930651 2 LOCKNUT, Hex, 3/8-16
13 1931333 2 BOLY, Carriage, 5/16-18 x 3/4
14 1817356 2 LOCKWASHER, 5/16
15 1678415 2 HINGE, Lower
16 1701553 2 HINGE, Upper
17 1923701 2 CAPSCREW, Hex, 3/8-16 x 2
18 1921333 4 CAPSCREW, Hex, 5/16-18 X 1.0
19 1700636 1 SWITCH, Seat
20 1701229 1 BUSHING, Snap
21 930220 2 CLIP
2 1921880 2 LOCKWASHER, 1/4 Ext. Tooth
23 1926025 2 SCREW, Rd. Hd., 1/4-20 x 1/2
24 1701252 2 SEAT LATCH ASSY.
25 1670670 1 PANEL, Shiit
26 1925729 2 SCREW, Tapttie, 5/16-18 x 3/8

33



sfmplicﬂy 36" Mower Deck & Arbor Group

Jorgue o
S0-70 L Ibs. 1
(2 places)

Torque 12
1518 fi. Ibs.
(12 places)

Apply gasket former
bG thia surfaces,

Roller & brackel mounted
an ouside of deck

Torque to MOTE: Use standard hardware
S0-70 1. 13 onque spec. chart wnisgs
{2 placas}

otherwiza noted.



Mfg. No. 1890839

38" Mower Deck & Arbor Group

Bimpliciiy

RAet. Part
No. N, Qty. Destription
1 19320535 2 CAFPSCREW, Hex Hd., 7A16-14 x 3-1/2
2 181871498 2 LOCKWASHER, 7A16
3 1933283 2 WASHER, Speclal
4 1655830 i PULLEY ASSY.
L] 1657969 2 SHIELD, Bearing, Upper
& 1655729 2 HOUSING, Tap
Fil 108202 4 BEARING
8 1685245 2 SHAFT, Arbor (Inc, Ref. No. 20)
a 1885251 2 SHAFT & BEARING ASSY.
{Incl. Ref. Nos. 7, 8 & 20)
10 1655728 2 HOLUSING, Botiom
" 1917372 8 MIUT, Hex, Full, 5A618
12 1917358 -] LOCKWASHER, SM6
13 1685102 1 HOUSING, 35" {Inci, Safety Decals}
14 1857660 i STOP, Belt
15 1917642 2 WASHER, 516
16 1655423 1 DEFEECTOR, Mower
17 1HESED 2 MNUT, Hex, Full, 3/8-16
18 1816265 2 LOCKWASHER, 3/&
19 1822110 2 BOLT, Carriage, 3/8-16 x 3/4
20 1672132 2 COLLAR, Arbor
4| 1700230 2 WASHER, Shim
22 16575588 2 SHIELD, Grass
23 1655777 2 ADAFTOR, Blade
24 1930584 1 CAPSCREW, Hex Hd_, T/16-14 x 23/4
25 1657068 2 BLADE, 38~
26 1658927 2 WASHER, Spline
i 1656015 2 WASHER, Cup
bt 1823481 ba CAPSCREW, Hex Hd., 7A16-14 x 1
28 1664847 11 SCHEW, Hex, Wash. Hd., Taptite, 5/16-18 x 3/4
30 1920562 4 BOLT, Camiage, 5M18-18 x 3/4
21 1603205 i EHAFT, Roller, Centsr
3z 8927733 1 E-AING
a3 1671577 ] BAFFLE :
34 1921332 2 CAPSCREW, Hex Hd., 5/16-18 x 3/4
35 TEGES0D 1 BRAGKET, Mawar
35 1671502 1 BRACKET, Center, Roller
3 1927477 2 SCREW, Hex Hd., Taptite, 5/16-18 x 1
a8 1668513 1 ROLLER
34 1673106 1 STOP, Belt
40 16731049 1 PULLEY ASZY.
41 1678100 1 WASHER, Wave
42 a60177 1 WASHER, Nylon

35



El’ﬂlp’lﬂlfy 36" Mower Deck & Arbor Group

CA-Ed
Torqus to
5010 70 ft. Ihs — 1
(2 placas)
&—?

24 Torque to
E S0 to 70 ft. Tbs.

Torque 1o
15-19 #. Ibs.
(12 ptaces)

B ©  Apply gesket former
1o this surface.

13

Torque to
S0 i 70 ft, Ibs,
(= places) NOTE: LIze standard hardwate

torque spec. chart unless
otherwisa rnoled.

36



Mfg. No. 1651421

Simplici
36" Mower Deck & Arbor Group TITRy. n:.-.dy
.

Aef. Fart
No. No. Qty. Description

1 1230585 2 CAPSCREW, Hex Hd., 7/16-14 x 3-1/2
2 1918199 2 LOCKWASHER, 7/16

3 1933263 2 WASHER, 29/64 x1-1/4 x 1/4

4 1673109 1 PULLEY ASSY,

5 1657969 2 SHIELD, Bearing, Upper

i 1655723 2 HOUSING, Top

i 108202 4 BEARING

3] 1685245 - 2 SHAFT, Arbar {Incl. Raf. Ne. 20)

e} 1685251 2 SHAFT & BEARING ASS3Y. (Incl. Ref. Nos. 7, 8,20)
10 1655728 2 HOLISING, Bottom

Eh) 18917372 L NUT, Hex, Full, 8/16-18

12 1817356 a LOCKWASHER, 5/16

13 1700325 1 HOUSING, 36" {Incl. Salety Decals)
14 1657660 1 STOP, Belt

15 1817642 2 WASHER, 5716

16 1655422 1 DEFLECTOQR, Mower {1690538)

1702190 1 DEFLECTCR, Mower {1691419)

T 19165350 2 NUT, Hex, Full, 3/8-16

18 1216965 2 LOCKWASHER, 378
19 18922110 2 BOLT, Carriage, 3/8-16 x 34
20 15672132 2 COLLAR, Arbat
1 1864241 2 WAEHER, Shim
o2 1657588 2 SHIELD, Grass
23 1BSS¥IT 2 ADAPTOCR, Blade
24 1930584 1 CAPSCREW, Hex Hd., 7/16-14 x 2-4
25 1657589 2 BLADE, 35~
26 1666927 2 WASHER, Spling
2T 1656916 a WASHER, Cup
28 1923481 2 CAPSCREW, Hex Hd., 71614 x 1
29 1927477 10 BCREW, Hex, Wash. Hd., Taptite, 5/16-18 = 1
30 1920562 & BOLT, Carriage, 5/16-18 x 374
1 1603205 1 SHAFT, Roller, Center -
a2 02rraa 1 E-RING
33 1671277 1 BAFFLE
34 1921332 2 CAPSCREW, Hex Hd., 51618 x 3/4
a5 1658500 1 BRACKET, Maower
36 1671552 1 BRACKET, Canter, Raoller
a7 1927557 4 MUT, Hex Flange Whizlock, 5/16-18
3 1668513 1 ROLLER
34 16737106 1 STOP, Belt
40 1652839 1 PLILLEY ASSY.
L3 156116 1 WASHER, Nylon
42 167810 1 WASHER, Wave
43 1922755 2 WASHER, Plain, 3/8
44 1678338 1 BRACKET, Lift
45 1925650 1 CAPSCREW, Hex Hd., 5/16-18 x 3-1/2

37



36" Clutch & Roller Support Group

MOTE; Use standard hardware
torque spac. chart unless
oiherwise noted.

MOTE: After installing mower
2ntd tractor, refer o tractor
Operator's Manual ta levai
the mower.

38

A-=sg



Mfg. No. 1690839

36" Clutch & Roller Support Group Bimplicity
Reti. Part
No. Ho. Oty. Description
1 18EE80T -1 SUFFPORT, Brake
2 1827428 2 SCREW, Hex, Wash. Hd., Taptite, 7/4-20 x 3/8
a 673110 1 ROD AS3Y, Brake
4 17356 15 LOCKWASHER, 5/16
& 1917372 18 MUT, Hex, Full, 5/16-18
g 1654655 1 STRAP
¥ 1663223 1 QUADRANT ASSY. (Incl. Ref. Ng's. 8, 8 & 10)
3 1663222 1 SPRING, Flat
g 1 QUADRANT (Mot serviced separately.
{Ses Ref. No. 7)
10 990542 3 RIVET, Tubular, 3416 x 56
m 1566039 1 SUFPORT ASSY., Raller, RH,
12 19230587 2 PIN, Clevis
13 1918447 4 PIM, Cotter, 3/32 x 3/4
14 108157 2 CLEVIS, Adjusting
15 1653768 1 CLAMP, Adjusting
165 16593811 1 ROO, Bolt
17 108512 1 FIVOT
18 1658093 1 SUPPORT ASSY., Roller, L.H.
18 1920562 & BOLT, Catriage, S/16-13 x 3/4
20 1996950 4 MUT, Hex, Full, 3/8-1&
ey 1674012 1 SUPPORT ASSY., Mowar
az 1654411 2 ROD, Height Adjusting
23 1930645 2 LOCKNUT, Hex, Flange, 3/8~16
24 1674011 1 ARM ASSY., Rocker
25 118335 1 SPACER
b Q20415 2 CAPSCREW, Hex Hd., 3/8-16 x 1-1/4
27 154177 i SPACER
28 1058862 1 GUIDE ABSY ., Rod
24 1228804 1 SETSCREW, 1/4-20 x 3/8
30 s191022 1 COLLAR, Set
| 163103 b SFPRING
32 171320 1 RQD, Clutch
33 1607242 1 SPACER
34 9243356 2 WASHER
a5 17378 1 WASHER, Plain, 3/8
36 1928957 1 CAPSCREW, Hex Hd., 3/8-16 x 2-2/4
37 1662283 1 ARM, Plvot
38 1923362 1 LOCKNUT, Hex, &/16-18
a9 1921333 1 CAPSCREW, Hex Hd,, 3/8-16 x 2-3/4
40 1917377 1 WASHER, Plain, 1/4
4 1656998 1 LEVER. Brake
42 18271971 1 CAPSCGREW, Hex hd., 3/8-16 x 1-3/4
43 1G7TT5E0 1 LEVER ASSY., Glutch {Incl. Ref. No. 55)
44 822755 2 WASHER, Plain
45 1685150 1 PULLEY ASSY.
45 1665294 1 SPACER
a7 1678486 1 GLIARD, Spring
43 1916965 2 LOCKWASHER, 3/8
49 165034 1 SPACER
50 189159 1 SPRING
Y| 1669232 T UP-STOF, R.H.
52 1669233 1 UP-STOF, L_H.
53 1917642 4 WASHER, Plain, 5/16
ba 18920564 & BOLT, Carriage, 516-18 x 1-1/4
=) 1960074 3 CLLIP, Hair Fin
56 1663114 2 BUSHING

39



SI’mpllﬂlfy 36" Clutch & Roflsr Support Group

L

NOTE: After installing mower
onto tracter, refer 1o rastar
Operator’s Manoat to level
the mower.

HOTE: Use standard hardware
targque sped- ¢hart unless
otherwise noled.

40



Mig. No. 1697427

f 3 - -
36" Clutch & Rofler Support Group Efmpl:mly
—-— - —
Raef. Parl
Na. No. Oty. Description
1 1654004 4 CLIP, Brake Rad
2 1701532 1 SUPPORT, Braks
3 1701535 1 ROD, Brake
4 1317356 15 LOCKWASHER, 5/16
5 1917372 15 MUT, Hex, Full, 516-18
L) 1654655 1 STRAP
7 1663223 1 QUADRANT ASEY. {Includes Ref. Ma's. 8, 2 & 10}
a 1663222 1 SPRING, Flat
9 ' 1 QUADRANT [(See Fef. No. T
10 910542 3 RIVET, Tubular, 3/16 x 516
11 1668099 1 SUPPORT ASSY.. Roller. R.H.
T2 1923087 2 PIN, Clevis
13 1018447 4 FIN, Coiter, 3732 x 3/4
14 108157 2 CLEVIS, Adjusting
15 1653768 1 GCLAMF, Adjusting
18 1655811 1 ROD, Bolt
17 108512 1 PIVOT
18 1568038 1 SUPPQORT ASSY., Roller, L.H.
13 1320562 8 BOLT, Carriage, S/M16-18 x 3/4
20 1916950 4 MNUT, Hex, Full, 3/8-16
21 170234 1 SUPPORT ASSY., Mower
2 1654411 2 ROD, Height Adjustment
23 19306545 2 LOCKNUT, Hex, Flangs, 3/8-16
24 1674011 1 ARM ASSY., Rocker
23 118335 1 SPACER
28 1920415 2 CAPSCREW, Hex Hd., 3/8-16 x 1-1/4
=7 154177 ] SPACER
23 103662 1 {ZUIDE ASSY., Rod
29 19253804 1 SETSCREW, 1/4-20 x 3/8
30 g191022 1 COLLAR, Set
3 163103 1 SPAING
32 171320 1 ROD, Clutch
33 1857242 1 SPACER
bt} O24356 2 WASHER
35 17378 1 WASHER, Plain, 3/8
a6 1928357 1 CAPSCREW, Hex Hd., 3/8-16 x 2-3/4
ar 1669283 1 ARM, Plvot
a8 1923362 1 LOCKMNUT, Hex, 5/16-18
39 1921333 1 CAPSCREW, Hex Hd., 51618 x 1
40 177649 1 WASHER, Compression
H 1701863 1 LEVER. Brake
42 1821571 1 CAPSCREW, Hex Hd., 3/8-16 x 1-3/4
43 1677750 i LEVER ASSY., Clutch [Incl. Ref. No_ 56 Qty. 2}
44 22755 2 WASHER, Plain
45 1685150 1 FPULLEY ASSY.
&5 1666284 1 SPACER
47 167135 1 GUARD, Spring
4B 168865 2 LOCKWASHER, 3/8
44 1655085 1 SPACER
50 139159 2 SFRING
L | 1668232 1 UP-STQOP, R.H.
52 1663233 1 UP-5TOP, LH.
23 1917642 4 WASHER, Flain, /16
1 1920504 B BOLT, Carriage, 51618 x 1-1/4
55 I067TET 3 CLIP, Hair Pin
&6 1563114 2 BUSHING, Universal
E7 1701536 1 ROD, Brake
=53 1924858 4 SCREW, Hex Hd., Taptite, 571618 x 1/2

41



Sfmpliﬂily 36" Roller & Misc. Group

A6

Mounted on tractor
F.7.02. puliey.

1 Mounted at F'.T.D.- @/
: 10 pulley belt stops, 2“

1 ““‘&V

Attach chains to
right side of mower
NOTE: Assembie rollers with lift arm.

ribs toy inside a5 shown.

1
15 .
Eoy)
ﬂ rd ¥
f}“hﬁl’b ff?:?f
& T 4
14 RS o S {;;?J_,
P
{-%—%J.f.
-— -‘,-'
”ﬁ NOTE: Usa standard hargware

torgque spec. chart unless
othaerwisa noted,

42



Mig. No. 1690839, 1691421

36" Rotler & Misc. Group sjr'mplfgffq
Rel. Part
HNo. No. Qty. Description
1 1668065 1 V-BELT, Mower Orive
2 1673574 1 FIM, Rivet
2 1658835 1 CHAIM, Lift
4 1935048 1 LOCKNUT, Hex, Flange, 5/16-18
5 1921333 1 CAPSCREW, Hox Hd . 5/16-18 x 1
& 153124 4 RING, Retzining
Ki 1918387 & WASHER, Plain, &/8
a 1658487 4 ROLLER
L) 1B6TB1Z2 a2 SPACER
10 ESENZ 1 LEVER, Cantral
il 17EIE3 1 GRIP, Handle
12 1669234 1 ROD, P.T.O.
13 1960073 1 CLIP, Spring
14 156306 a PIN
15 176012 3 CLIP, Fin, Safety
16 1918452 2 PIM, Cotter, 1/8x 1
17 1685243 1 BOD, Lift (Inc!. Bed_ Mo, 15, 18, 2 & 19)
18 1920161 1 MUT, Jam, 5/18-18
19 1673575 1 CLEVIS
20 16648751 i SPACER, Pulley
' 21 932747 1 TIE, Seff-Locking



Simplicity 42" & 48" Housing Group

AaET

NOTE: Use standard hendware
torque spec. chart unless
ctherwise noted.

4



Mig. No. 1690708, 16880708, 1691423, 1691425

42“ & 48" Housing Group s,impligﬂq
Ref. Part
No. No. Oty. Descripticn
1 1915950 B NUT, Hex, 37816 (Qty. T used on 487)
2 1916865 3 LOCKWASHER, 3/ {Oty. ¥ used on 487)
] 1917378 2 WASHER, Plain, 3/8
4 TES6049 1 DEFLECTCR
& 1317372 14 NWUT, Hex, 5/16-18 {Qty. 8 used on 427
& 1317356 1Q LOTKWASHER, 5/16 (Qty. § uzed on 42)
7 TEEE351 2 ARBOR COVER ASSY_ {Qty. 1 used on 1620708
& Qty. 2 used on 169070
170214 2 ARBOR COVER ASSY. [Oty. 1 used on 1691423
& Qty. 2 used on 1691425)
) 933963 4 PUSHNUT, 5416 (Qty. 2 used an 427)
a 1603254 2 BRACKET, FAoller Support
10 1931348 B BOLT, Carriage, 3/8-16 x 3/4
[(Qty. 6 used on 48"
el | 1931333 4 BOLT, Carriage, 51818 x 3/4
[Qty. 2 used on 1630702)
12 1921333 4 CAPSCREW, Hex, 51618 x 1
3 1608135 1 BAFFLE (427
1608327 1 BAFFLE (48"
14 1702213 1 ARBOR COVER ASSY. {1651423 only)
15 1917377 4 WASHER, 1/4
16 1BOBIN 2 CLIF, Baffle
17 TAIEDES - LOCKWASHER, 1/4
18 1316622 8 NLIT, Hax, 1/4-20
19 1923333 4 BOLT, Carriaae, 1/4-20 x 5/8
20 108186 2 CLIP GUARD & BAFFLE
21 1823341 4 CAPSCREW, Hex, 1/4-20 x 3/4
22 1665708 1 BAFFLE, Discharge
23 1831350 ] BOLT, Carriage, 3/8-16 x 1.00 (45" only}
24 1665562 1 GUARD, Mower Discharge
25 1931335 2 BOLT, Carriage, 51818 21
26 1818331 2 WASHER, 11/32 x
27 1685307 1 42" AOTARY MOWER HOUSING KIT
1685154 1 48" ROTARY MOUWER HOUSING KIT
28 16BRE58 1 STOP, Belt
29 1666262 1 ARBOR COVER ASSY. (1890708 only)

*Reference no. 27 includes decals, see decal group for parts.

45



Bimplicity | 42" & 48" Arbor Group

Torque 1o 50-T0 . |hs. A-32

Apply gasks! tonmer @

1o these surfaces,

16

Torgue 1o 1519
f. Ibs, (12 places)

MOTE: Lise standard hardwars \

torque spec. chart unless Torgue to 50-70 /. Ios,
ciherwise noted.

46



Mfg. No. 1690708, 1680709

42" & 48" Arhor Group

Bimplicity

Rel. Part
No. Mo. Ofy. Description
1 1936723 2 CAPSCREW, Hex, T/16-14 x 1-3/4
2 1918189 3 LOCKWASHER, 7716
2 1933263 3 WASHER, Plain, 29/64 x 1-1/4 x 1/4
4 16634TE 2 FULLEY ASSY.
5 1657565 3 SHIELE, Bearing Upper
5 1655728 3 HOUSING TOP
Fi 108202 ] BEARING
8 1685251 3 SHAFT & BEARING ABSY.
{Incl. Ref. Nos. 7. 9 & 15)
2 1685245 3 SHAFT, Arbor {Incl. Ref. No. 15)
10 1655728 3 HOUSING, Bottam
1i 1664847 12 SCREW, Hex, Taptite, 5/16-18 x 3/4
12 1664241 3 WASHER, Shim
13 1667588 3 SHIELL, Grass
14 1685777 3 BLADE, Adaptor
13 16727132 3 COLLAR, Mower Arbor
16 1656147 3 BLADE, 42" Mower 1680705 only)
165657146 3 BLADE, 45" Mower {1630704 anly)
17 1658927 3 WASHER, Spline
18 1656916 3 WASHER, Spring
12 19234491 3 CAPSCREW, Hex, 7/16-14 x 1
20 1230585 ] CAPSCREW, Hex, T/A16-14 x 3-1/2
2y | IGRS3T 1 PULLEY ASEY.

ASSEMBLY PROCEDURES

A

Press bearing (Qty. 23 {Raf. No. 7) with I2nd riding seal [see nate above)
facing up over shafts (Ref Mo 8) using pressure only an the innerrace of
the bearing. NOTE: Land riding seal is side of bearing without steel
shield. If bearing has shield on both sides, it can be installed either way.

- Agsemble upper and lower arbor housing {Bef. Nos. 6 & 10) over

pearings. Must be careful that housings do not cock on bearings. YWhen
upper and lower housing flanges come together proper alignment of
holes in housing flanges are accomplished by aligning knockouts in
lower hausing flange with mating holes in upper hausing flange. Alse
half holes in outer edge must match,

. Seal betwaen flanges of upper arbor housing and lower arbor housing

with gasket eliminator. Remove contaminates such as grease, heavy oils
and dirt from flange surfaces befgre zzssembly, Avoid lateral movement
between flange surfaces during assembly,

47



42" & 48" Arbor Group

Bimplicity

Tarque to 50-70 . fog.

e

.‘ -=..

&
=
22 ,"

T—@ Apply gaskot [grmer @

{o these surfaces.

19

Torqua 1o 15-15%
1. Ibs. {18 places}

24—\&

MOTE: Use standard hardwarg \
torque spec. chart uniess

Targue to S=-70 £, 1bs,
otherwise noted. ?

48



Mig. No. 16971423, 1697425

42" & 48" Arbor Group Sﬁnplinifq

Ref. Part
No. No. Oty. Descriplion
1 1936723 1 CAPSCREW, Hex, 7/16-14 x 1-3/4
2 18181849 3 LOCKWASHER, 716
3 1933263 3 WASHER, Plain, 29/64 x T-1/4 x 1/4
4 1702153 1 PULLEY ASSY.
5 165796% 3 SHIELD, Bearing Upper
41 16567248 3 HOUSING TOP
Fil 103202 1) BEARING
8 1685251 3 SHAFT & BEARING ASSY.
{Incl. Ref. Nos_ 7,9 & 15)
a 1685245 3 SHAFT, Arbor [Ingl, Ref. No. 15)
10 16585728 3 HOUSING, Bottom
11 1654847 & SCREW, Hex, Taptite, 5/16-18 x 34
12 1664241 3 WASHER, Shim
13 16575688 3 SHIELD, Grass
14 IESSTFT 3 BLADE, Adaptar
15 67232 3 COLLAR, Mower Arbor
16 1656147 3 BLADE, 42" Mower
1656146 3 BLADE, 48" Mowear
17 1658927 3 WASHER, Spline
iB 16556918 3 WASHER, Spting
19 18923481 3 CAPSCREW, Hex, 71614 x 1
20 1930545 i CAPSCREW, Hex, 7/15-14 x 3-1/2
oy | TGES34T 1 PULLEY ASSY.
22 1665476 i PULLEY ASSY.
23 1923451 1 CAPSCHEW, Hex Hd, 7/16-14 x 1-172
24 1927477 12 SCREW, Hex Taptite, 5A6-18x 1

ASSEMBLY PROCEDURES

. A. Press bearing (Oty. 2} {Ref No. 7} with land riding seal (see note above)
- facing up over shafts (Ref. No. 9) using pressure only on the inner race of
the bearing, NOTE: Land riding seal is side of bearing without steel
shigld. If bearing has shleld an both sides, it can be installed either way.

B. Assemble upper and lower arbor housing [Ref. Mos. 6 & 103 over
bearings. Must be careful that housings de nat cock ombearings. When
upper and lower housing flanges eome together proper alignment of
hales in housing flanges are zccomplished by aligning knockouts Tn
lower housing flange with mating holes in upper housing flange. Aiso
half hotes in outar edge must match.

C. Seal between flanges of upper arbor housing and lower arbor housing
with gasket elimiinater, Remove contaminates such as greass, heavy oils
and dirt from flange surfaces bafore assembly. Avoid [ateral movemnent
tetween flange surfaces during assembly.



simplfniiy 42" & 48" Mower Brake Group

L - A "

A-**15113

NOTE: See Operater’s Manuel for
Blade Brake Adjustment Progadures,

Back leg on cluteh

2 r' lever assy.
|
£ 01N
I
!
N

ez

Front leg an clutch
lever assy,

MOTE: Lise standard hardware
lorque spec. chart unlass
otherwise noted.

50



Mig. No. 1691423, 1691425

42" & 48" Mower Brake Group

Bimplicity

e
Ref. Part
MNeo. Na. Qty. Description
1 WO1764 1 ROD ASSY., Brake, R.H. wyFad
2 1535048 B MNUT, Hex, Flangs Lack, 5716-18
3 1664004 4 CLIP
4 1701866 2 ROD, Brake, 427
4 1701867 2 ROD, Brake, 48"
5 18213718 a2 WASHER, 17/64 x 2/B
G 1664857 2 SPACER
7 17377 2 WASHER, 1/4
S 1676253 2 SFRING
L2 1819381 2 WASHER, 11/32 x 1
10 1016622 2 NUT, Hex Full, 1/4-20
11 1920397 2 MUT, Hex Lock, Esna Light, 1/4-20
12 1701765 1 ROD ASEY., Brake, LLH. w/Pad
13 1702245 2 SPRIMNG, Extension
14 AFANL T 2 BRACKET
1o 1922755 2 WASHER, 13/32 x 1

51



SI.HIFIFEI."!’ 42" & 48"Clutch & Support Group

) i B

Tighten nut so there s T
approec. 1/167 clearance w- __'J',
between arm [Ref. No. 31) . o ,;
and rod guide (Ref. Mo, 28) ‘\ o :

NOTE: After installing mowear
onto tractor, adjust the PTC
as desoribed in Operalors
Manual.

NOTE: Uze standard hardwars
torque spec. chart unless
otherwize nowed,

52



Mig. No. 1690708, 1690709

42”7 & 48" Clutch & Support Group Ei'mplfnify
Ref. Part
No. HNao. Oty. Description
1 1916950 1 NUT, Hex, 3516
2 1916965 2 LOCKWASHER, 376
3 1817642 7 WASHER, Plain, 5716
4 TEE0306 1 STOPR, Bel
& 17378 2 WASHER, 3/8
5] 1663114 a BUSHING
7 1657242 1 SPACER
S 1918447 1 PIM, Cotter, 3/32 x 3/4
] 171247 2 FPLULLEY, Idler
10 1665635 1 LEVER AS5Y., Clutch
11 1921971 4 CAPSCREW, 3/8-16 x 1-5/4
12 1924358 3 WASHER, Special
13 1937372 5 NUT, Hex, 5/16-18
14 1917356 5 LOCKWASHER, 5/16
15 1915198 1 PIM, Quick, 1-7/8
16 1674440 2 SPACER
7 1668041 1 ROD, Ciuteh, Mawer
18 1669253 1 STOF, Belt
19 19271333 1 CAFPSCREW, Hex, 571618 x 1
20 1835041 Z2 MUT, Whiz Lock 716 UNG
21 1665649 1 SUPPORT, Idler
22 1928804 1 SETSCREW, 5q. Hd., 1/4-20 x 3/8
23 8191022 1 COLLAR, Set
24 1668282 1 SPRING
25 1920562 4 BOLT, Carrage, 5/16-18 x 374
26 1828857 1 CAPSCREW, 3/B-16 x 2-3/4
2F 1960043 2 BOLT, Whizlock 7/18-14
28 1683273 1 GUIDE ASSY., Rod
29 1930645 3 NUT, Hex, Flange, 3/8-16
30 1920677 i SAPSCREW, Hex Hd, 7/16-14 x 1-1/4
k1] 1660624 1 ARM, Fivat
g2 1828698 1 MUT, Jarm, Ctr, Lock, 5/16-18
33 1919387 2 WASHER, Plain, 5/8
22 156306 2 PN
a4 817421 1 NUT, Jam, 3/8-18
36 12 2 PIN, Safety
37 TEHF4443 1 ARM ASEY. Rackesr
35 174870 1 SPACER
33 1674441 1 ARM, Rocker, Fixed
a0 118335 2 SPACER
41 16770749 1 SUPPORT A3SY.
42 1581584 1 SPRING, Tension
43 1668378 1 ROD, Brake (1630708 only)
1668377 1 ROD, Brake (1830708 anly}
44 1935041 4 NWUT, Flange, Whizlock, 7/16-14
45 1668066 1 V-BELT, Mower Drive (1690708 only)
1665638 1 VY-BELT, Mawer Drive (1630704 anly}
16 1669180 1 ROD, Clutch, Tractor, P.T.0,
47 1980135 1 BOLT, Carriage, 716-14 x 1-1/4

a3



Sfm;rlfnﬂy 42" & 48" Clutch & Support Group

A5y

Tighten nut &0 there is
approx. 116" cloarance
between arm (Fef. Mo 31)
and red Guide {Ref. No. 28)

NOTE: Aftar installing mower
onto tractor, adjust the PTO
as described in Operator's
Manual.

NOTE: Use standard hardware
torqua spec. chart unless
atherwise noted,



Mig. No. 1691423, 1691425

42" & 48" Clutch & Support Group

Bimplicity

Red, Part
Hoc. No. by, Descriplion

1 TO16950 1 MUT, Hex, 3/8-16

2 TH16985 2 LOCKWASHER, 3/8

3 1217642 7 WaASHER, Flain, 5716

4 16623306 1 STOPR, Belt

5 1917378 3 WASHER, 3/8

] 1663114 2 BUZHING

7 1657242 1 SPACER

8 1318447 1 PN, Cottar, 3/32 x 3/4

9 171247 2 PULLEY, Idler
10 1701861 1 LEVER ASSY., Clutch
11 19214971 4 CAPSCREW, 3/8-18 x 1-5/4
12 1924356 3 WASHER, Specizl
13 imT3re & MUT, Hex, 5/ 16-18
14 1T3E6 & LOCKWASHER, 5716
13 1218126 1 FiN, Quick, 1-7/8
16 1674440 2 SPACER
17 1668041 1 ROD, Clutch, Mowear
18 1669259 1 STOF, Belt
18 1921333 i CAPSCREW, Hex, 5/16-18 2 1
20 1935041 2 NUT, Whiz Logk 7716 IUNC
" 1665649 1 SUPPORT, Idiar
22 1523804 1 SETSCREW, 2q. Hd., 1/4-20 x 3/8
23 2191022 1 COLLAR, Sst
24 1658282 1 SPRING
25 1920562 4 BOLT, Carriage, S/16-15 x 3/4
28 1928857 1 CAPSCREW, 3/8-16 x 2-3/4

27 1950043 2 BOLT. Whizlock, 7/16-14
28 1663278 1 GUIE ASSY., Rad
29 1230845 3 NUT, Hex, Flange, 3/&-16
20 1920677 1 CAPSCREW, Hex Hd., 7/116-14 x 1-1/4
21 1665624 1 ARM, Fivol
a2 1928608 1 MNUT, Jam, Ctr, Lock, 5/16-18
R 1919387 2 WASHER, Plain, 5/3
34 156306 2 PIN _
35 1960135 1. BOLT, Carriage, 7/16-14 x 1-1/4
35 176012 a FIN, Safety
a7 1674443 1 ARM ASSY., Rocker
38 174870 1 SPACER
28 1674447 1 ARM, Rocker, Fixed
4n 113335 2 SPACER
41 1677079 1 SUPPORT ASSY.
42 186302 1 SPRING, Tension
43 1701534 1 ROBD, Brake (42" only)

1701533 1 ROD, Brake (48" only)}
A4 1935041 4 MUT, Flange, Whizlock, 7/16-14
45 1668068 1 V-BELT, Mawer Drive (42" anly)
1665638 1 V-BELT, Mower Drive (48" anly)

a5 1BES160 1 RQD, Clutch, Tractorn, PLT.O.

52



slmphglly 42" & 48" Height Adjusting & Roller Group

A=T'EQ

Chain must be
free to pivot after

g tigntening nut K
e p

20

Assemble rollacs
with solid ends to
outzide. (Raller Assy,
ilustrated is loe

427 mower}

41
1 Adjust rods ta pilch mower
"-_ blades 1/8" to 1/4" higher In fronl.

%
&

NOTE: Use standard hardware -
tarque spec. chart unless MOTE: Set dimensions “A™ to
otherwise noted, 1E-27/32 £ 1416 prior o assy.

a6



Mfg. No. 1690708, 1690709

42“ & 48" Height Adjusting & Roller Group simpligﬂy
Rel. Part
Me. No. Qfy. Description
1 176933 1 GRIF
2 18918452 2 PIN, Cotter, 1/8 11
3 1656412 1 LEVER, Control
4 a2a75s5 1 WASHER, Flain, 13/32
5 Q23352 1 LOCKMUT, Hex, Flange, Whiz, 2/3-16
5] 1921333 1 CAPSCREW, Hex, 5/16-16x 1
7 1923087 2 PIN, <lavis
8 1685243 1 ROD, Lift, Long Kit {inel. Ref. No. 39, 35, 38 & 37)
) 1669241 1 CHAIN, Lift
10 1935048 1 LOCKNUT, Flange, SA6-18
11 1665374 2 STRAFP (Qty. 2 on 48¥)
12 17372 4 NUT, Hex, 5/16-18 {Qty. & on 48")
13 1917356 4 LOCKWASHER, 5/16 {(Gty 6 on 48"
14 1916550 & MUJT, Hex, 3/3-16
15 1216365 4 LOCKWASHER, 3/8
16 1E03263 T BAR, Roller
17 1665553 4 BOLT, Shoulder, 3/8-16
18 1824361 2 WASHER, Plain, 1/2
14 1319439 2 NUT, Ezna, Lock, 3/8-16
24 1939387 ] WASHER, 25/32 x 1-1/4 {ty 9 on 458™)
21 1918458 2 PIN, Cotter, 316 x 1
22 1602346 4 SPACER {Qty. 5 on 48")
23 1685117 ] ARM ASSY . Mower (42" only)
1668713 1 ARM ASSY. Mower (48" only)
24 1668574 1 SHAFT ASSY., Roller (42" only)
1668716 1 SHAFT ASSY., Roller (48" only)
25 1668828 1 QUADBANT ASSY.
(Incl. Ref. Mos. 28, 27 & 28)
26 210542 3 RIVET
27 1663222 1 SPRING
as - 1 CGUADRANT (Mot Serviced Separaiely)
(See Ref. Mo, 25)
249 1918447 2 PIM, Cotter, 3732 x 2/4
20 1081&7 2 CLEV!S, Ad].
3t 1665417 2 /00, Adj.
32 1931348 3 BOLT, Carriage, 3/8-16 x 3/4
33 1920562 4 BOLT, Carriage, 5/168-18 x 3/4 (Oty. & an 48")
34 172914 2 SPACER (Used on 42” anly)
L 16538513 3 ROLLERS {2y, 10 an 487)
K -) 1920181 1 MUT, Jam, 51618
37 16BTASTS 1 CLEVIS
38 1673574 1 PIN, Rivet
39 176012 1 CLIP, Fin, Safety
40 1960074 2 CLIP, Hair Pin

*Aef. No. 25 includes Ref Nos. 26, 27 & 25

o7



Bimplicity Peerless Gear Reduction & Differential Model 1326

58



Peerless Gear Reduction & Differential Mode! 1326 Sfmplf:.-ﬂg

Ref. Part
No. M. Qy. Description
1 Fra014 2 PINION, Beyel
2 FTE03G 2 ZEAR, Bevel
3 7HEOS 1 PIN, Drive
4 7EE0AT 2 BLOCK, Dhive
i Fra028A 1 CARRIER, Differentizt
& 7740204 1 CARRIER, Differential
7 772043A 1 GEAR, Ring
8 774500 1 AXLE (13-7/32" long)
9 774499 1 AXLE {15-3/16" long)
10 TEONO7 2 WASHER
11 TEOOSZ 4 WASHER, Thrust
12 o018 2 RING, Snap
13 TH2020 4 SCREW, Hex H4., 1/4-20 x 2-1/4
14 Ta2008 4 LOCKWASHER, 1/4
15 Troor2 i CASE ASBSY. {Includes Ref. Nos. 16 & 17)
16 780013 2 BEARING MNeed(s
17 TE0088 1 BEARING, Meedia
18 Fr2085 1 COVER ASSY. {Includes Ref, Nos. 16 & 19)
19 TA0080 1 BEARING, Needle
20 7820414 1 HOUSING & BUSHING A3SY. (6-5/8" tong)
{Includes Qty. 2 of Ref. No. 21)
1 750054 4 BUSHING
a2z TH20424 1 HOUSING & BUSHING ASSY. (B-5/8" long}
{Includes Qiy. 2 of Ref.No. 27}
a3 7rE207 ] SHAFT, Brake
24 738044 1 GASKET, Case-to-Cover
20 Fre03e 1 GEAR, Cutput
26 Tra0a7 1 GEAR, Idler
27 F78041 1 SHAFT, Qutput
28 786017 1 SPACER
29 TEOON 2 WASHER
a0 Taoe i WASHER
31 TESG 3 SEAL, Oil
32 TeE25 4 PIN, Dowej
23 192045 10 SCREW, Hex Wash, Hd., Thd. Form., 1/4-20x
24 92010 2 PLUG, Pipa
25 788045 1 GASKET
25 790027 1 DISK, Brake
37 790005 2 PAD, Brake
33 720007 ] PLATE, Brake Pad
39 720005 1 HOILLDER, Brake Pad
40 730031 1 LEVER, Brake
41 792076 1 WASHER, Flat
4z THE0TS 2 LOCKNUT, 5/16-24
33 0TS 2 SCREW, Hex Hd., Thd. Form., 1/4-20x 1

NOTE: See an authotized Tecumseh dealer for parts and
service, Peerless parts are not available through Simplicity.

35



simplicfly

Decal Group

427748 Deck

Ref, Part
No. No. Qty. Description

1 1672213 1 DECAL, Grille

2 16681550 1 DECAL, Hood, R.H.

3 1676928 1 DECAL, Shift

4 1669577 2 DECAL, Engine (5215 only)

18679143 2 BECAL, Enging (52125 only}

5 1668186 1 DECAL, Haod, L.H,

5 1672194 2 BECAL, 5216 Hydro

1679756 2 DECAL, 5212.5

7 1BED3GE 1 BECAL, Dash, R.H.

B THEgIM 2 DECAL, Seat Deck

9 1663202 1 DECAL, Simplicity

10 1BES200 1 BECAL, Dash, L.H.

11 1656855 1 DECAL, Mower Height

12 1676022 1 DECAL, Danger

13 1 DECAL, QPE} (Mot Serviced)
14 167631 1 BECAL, Danger

15 16795974 1 DECAL, Drive Belts {fnside Haod)
16 T4 1 BECAL, Caution

Decats not shown:

1671174

&0

DECAL, Transmission Engagement Levar



TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE % 20%

SIZE SAE GRADE 42 | SAE GRADE #5 | SAE GRADE 48

O & <o
8-32 19 In. Lbs. 30 In. Lbs. 41 In. Lbs.
8-36 20 g 31 - 43 -
10-24 27 o 43 60 r
10-32 31 u 49 &3 "
1/4-20 66 . 8 Ft. Lbs 12 Fi. Lbs.
1/4-28 76 . 10 . 14 .
5/16-18 11 Ft Lbs 17 - 55 r
5/16-24 12 . 19 25 "
3/8-16 20 - 30 45 "
3/8-24 23 . as 50 “
7/16-14 30 . 50 70 -
7/16-20 35 o 55 80
1/2-13 50 - 75 110 t
1/2-20 55 " a0 r 120 "
9/16-12 65 - 110 - 150
9/16-18 75 “ 120 . 170
5/8-11 80 “ 150 220
5/8-18 100 o 180 240
3/4-10 160 . 260 386 “
3/4-16 180 r 300 420 g
7/8-9 140 r 400 600
7/8-14 155 “ 440 660
1-8 220 . 580 300
1-12 240 r 640 1,000

MNOTE: BOLT HEAD MARKING

1. These torque values are to be used for all Simplicity
hardware excluding: locknuts, seli-tapping screws, thregd
lorminyg screws, sheet matal screws and socket head
setscrews.

2. Recommended sealing torque values {or locknuts:

2. For prevailing targue locknuis - use 65% of grade 5
lorques.

b. For flange whizlack nuts [and screws} - use 135% of
grade & terques,

3. Unless otherwise noled on assembly drawings all lorque
values must meet this specification.

S.A.E. GRADE:
2 (O
s
Q0




"

Simplicity Manufzeturing, ine.
500 M. Spring Streat

P.O. Box 957

Port Washington, W1 52074-0997

Copyright @ 158% Simplicity Manufaciuring, Inc. PRIMNTED IN LL5.A.




